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A. /Machine body
S “"s SEHNS e - HE Amt. R
No. Part No. Ref.Part No. FEHEERR Name of parts oo3 | oob L
1 (12926001 140063001 Bl Dowel pin 1 1
2 [12926002 SA3924001 A Positioning pin 1 1
3 12922001 SA2929001  |REZZE 12.5 Rubber cap,12.5 2 2
4 113837002 30337001 A hE Plate with trademark 1 1
5 1304030 [ Face plate 1 1 [58420/58720
304031 SA4364101 Et Face plate 1 1 [58450/58750
6 504032 062501416 1257 M5x14 Screw,pan M5x14 2 2
7 [S04032 062501416 1257 M5x14 Screw,pan M5x14 3 3 |58000)
8 1504029 062501216 12£T M5x12 Screw,pan M5x12 3 3 |580008B
9 [S04021 12ETM4x4 Screw M4x4 2 2
10 13812007 K& Buckle 2 2
m |WO01004 B Washer 2 2 (580008
121304032 EER Rear cover 1 1 |58000)
304258 EER Rear cover 1 1 |58000B
13 12922001 SA2929001 BEE 125 Rubber cap,12.5 2 2
14 (12922001 SA2929001 BEE 125 Rubber cap,12.5 1 1 [58420/58720
15 1504028 062500816 I2£T M5x8 Screw,pan M5x8 2 2 158450/58750
16 1129530002 SA2445101 FiIAE S Bed leg,S 1 1
17 1129530001 SA2444101 FiIAE L Bed leg,L 1 1
18 [1231500100 FoEREB Slide plate,L assy 1 1 |58000)
12915005 SA2447001  |ZCHENREBLF Slide plate,L assy 1 1 |580008
19 [12911001 SA2479001 HRE Bobbin window 1 1
20 1231500200 aiERAN Slide plate,R assy 1 1 |58000)
12915006 SA2449001  |G¥ERANF Slide plate,R assy 1 1 |580008
21 12911001 SA2479001 RS Bobbin window 1 1
22 1231500300 BUHEIRB Slide plate f assy 1 1 |58000)
1291500300 |S36663051 BUERABF Slide plate f assy 1 1 [580008B
23 1129515001 S34438051 P2£TSM1/8" x40 L=4 Screw,flat SM1/8"x40 L=4 4 4
24 1129517001 116010001 P2ETSM13/64"x32 L=4 Screw,flat SM13/64"x32 L=4 1 1
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B. /Upper shaft mechanism
Fs "s SEHS . #HE Amt. .
No. Part No. Ref.Part No. BEBHHEAR Name of parts oo3 | oob &t
1 112302001 3 Upper shaft 1 1
2 112904001 SA4089001  |kEATHIHE Thread takeup crank 1 1 [58420/58720
12904006 SA4373001  |HkEATRIHE Thread takeup crank 1 1 [58450/58750
3 [B04022 $25234001 BRiE 600427 Ball bearing,600427 1 1
4 |B10002 $38707001 BRaE 6004ZZNR Ball bearing,6004ZZNR 1 1
5 (12926201 SA6166001 EHATRATRAH Crankshaft, NBAR 1 1
6 (12923050 A% 2.5 L=60 Wick, 2.5 L=60 1 1
7 111626003 113014000 H%E Wick cap 1 1
8 [S10017 $25260001 EEIRET M6x0.75 L=5 [screw M6x0.75 L=5 2 2
9 [12308001 SRERECIRENES Bobbin winder driving wheel 1 1
10 |S10019 ZTEIRET M6x6 Set screw,socket(ftyM6x6 2 2
1 1129530005 $25235001 I2ET M8x6 Screw M8x6 1 1
12 {S09017 $25236001 1257 M6x0.75 L=10 screw M6x0.75 L=10 1 1
13-2 [12938002  [SA2861001  |PkEFTsristmissk Thread takeup s-shaft unit 1 1
13-1 112938003 HreRtay Hinge Pin For Thread Take Up Lever 1 1
14-2 12938006 SA2935101 PrERtT-3 Thread takeup lever assy,s3I 1 58420-003
12938007 SA2936101 PRERAT-5 Thread takeup lever assy,s5I 1 1 [58420-005/58450
12938202 SA2937101 PrERtt-7 Thread takeup lever assy,s7! 1 1 [58720/58750
14-3 12922015 S Rubber cap 1 1
14-4 12923031 A%k 4x4 =40 Wick,4x4 L=40 1 1
15-1 (11626004 $13160001  |PheeiTiEEiE Ttakeup slide block assy,2 1 1
15-2 |12926016 SHEEE 4 Wick capp4 B
16 [BO4021 076023800  |REKEHF 60/2277 Ball bearing,radial 60/2277 1 1
17 12908002 SA2748001  |3HEEREE Ball bearing bush 1 1
18 |S10018 $23651001 EEIZETM6%0.75 L=6 |Screw M6x0.75 L=6 2 2
19 112935002 SA2720001 RIEHUSTARE Timing pulley assy,U ST 1 1
20 |S10018 S23651001  |ETEIREIM6x0.75 L=6 |screw M6x0.75 L=6 2 2
21 12303002 LiEHEE Ball bearing bush 1 1
22 (510018 S23651001  |ETEIREIM6x0.75 L=6 |screw M6x0.75 L=6 2 2
23 |B10009 538710001 BRE#F 6204ZZNR Ball bearing,6204ZZNR 1 1
24 (304034 Fie Pully 1 1 |58000)
304259 Fi Pully T | 1 580008
25 |S10019 25T M6x6 Set screw,socket(fyM6x6 2 2
26 [13811021 FreLE& Handwheel lable 1 1
27 (12935003 SA2463001 |EER™ Timing belt 1 1
28 1510024 012061036 1257 M6%10 Set screw,socket(ft)M6x10 2 2
29 [12312012 SA2469001  |BEEERATIHIRE Thread takeup lever cover 1 1
30 |S04028 062500816  |42£] M5x8 Screw,pan M5x8 2 2
31 12912005 SA4537001  [BrEs Dust cover 1 1
32 (1291207900 |SA3058101 IR Shelter plate 1 1 |58420/58720
12912082 SA4376101 IR Shelter plate 1 1 |58450/58750
33 12923001 SA3065001  |ifES Felt 1 1
34 (12912006 SA3059101 | EHEHRZ FE Holder,shelter plate 1 1
35 (504028 062500816 |#2£] M5x8 Screw,pan M5x8 1 1
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ClL /Needle bar rocking mechanism(58420 58720)
7S "3 SEMHS . - #HE Amt. .
No. Part No. Ref.Part No. S Name of parts oo3 | oob &t
1 [1290200200 |SA4124301 FHTERNEhR A Needle bar rocker shaft assy 1 1
2 (1290100100 |SA3854001 |$tHF&EHE Needle bar base assy 1 1
3 112909001 SA2474201 NN Slide block slider 1 1
4 |S05058 018401036 I2ETM4%10 Screw,pan M4x10 2 2
5 [12902003 SA2475101 T Needle bar 1 1
6 (12905002 SA3710001  |§H#Fi85% Needle bar clamp 1 1
7 1129530021 062350816 P2ETM3.5%8 Screw,pan M3.5x8 1 1
8 112923021 112728001 Az 2x2 L=50 Wick,2x2 L=50 1 1
9 [12905003 SA37111071 EHTEImIEST Crank rod,nbar 1 1
10 12909002 SA3712001 BR Slide block 1 1
11 12924001 SA2482001 ;RS Needle bearing 1 1
12 112903001 SA2483001 HEE Case 1 1
13 [12928015 SA2484001 HE Washer,plain 1 1
14112923002 148394000 FHTEE Cap,nbar 1 1
15 [12912007 SA4007001 S 78U Flat support,U 1 1
16 [S04030 062500616 I2ETM5%6 Screw,pan M5x6 1 1
17112912008 SA3848001 JHES F2ZRD Flat support,D 1 1
18 112923021 S07465000  [;H%k L=200 Wick,L=200 1 1
19 112923003 SA3852001 SHES Flat 1 1
20 12908003 SA2485001 E[E Set screw collar 2 2
21 |S10063 BEE825T M6x0.75 L=5 [Set screw,socket(ftyM6x5 L=5 4 4
22 (12903002 SA2486101 1EShiHHER Bush,R 1 1
23 [S04028 062500816 I2ETM5%8 Screw,pan M5x8 1 1
24 [S04031 062061616 I2ETM6Ex 16 Screw,pan M6x16 1 1
25 [1290501500 FHHERNRG Needle bar rocker lever assy 1 1
26 (12905004 SA2489001  |EHFHZEEMENT Needle bar rocker lever 1 1
27 |S05078 018062032  |#24&M6x20 Bolt,socket M6x20 1 1
28 (20128033 118735002 HE Washer 1 1
29 12905005 SA2490101  |EHFIE=IT Rocker link,NBAR 1 1
30 |S04034 $23460001  [#2ETM6x5 Screw,pan M6x5 2 2
31 112926005 SA4117001 1ELTAP Link shaft,NBAR rocker P 1 1
32 |S10019 012060636 1257 M6x6 Set screw,socket(ft)yM6x6 2 2
33 |12903003 SA4118001 1EoHTHEP Zigzag link bush,P 1 1
34 |S05016 018062532 M7 AIRIEMEx 25 Bolt,socket M6x25 1 1
35 12928002 SA2493001  |EE Washer,plain 2 2
36 12901010 SA2494001  |¥HFHERDEE Needle bar rock arm 1 1
37 |S05078 018062032  |#R4&M6x20 Bolt,socket M6x20 1 1
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C2. /Needle bar rocking mechanism(58450 58750)

Fs “H= SEHS . . HE Amt. PR
No. Part No. Ref.Part No. SRMFEIR Name of parts oo3 | oob SES
1 [1290201400 [SA4377001 SHHEENtAB Needle bar rocker shaft ass 1 1
2 11290100600 |SA4378001 HTaHEHE Needle bar base assy 1 1
3 112909001 SA2474201 e Slide block slider 1 1
4 [S05058 018401036 125TM4x10 Bolt socket M4x10 2 2
5 112902015 SA4382001 SHFFARAEL Needle bar assy,L 1 1
6 [12902016 SA4385001 EHFFZEMAR Needle bar assy,R 1 1
7 [12902017 SA4387001 ETTHEIE AR Needlee bar clamp ass 1 1
8  [11726003 149604001 5 1.5x5.8 Pin 1.5x5.8 2 2
9 [12927019 149605001 EoRIETEE Spring,clutch lever 2 2
10 |11726004 149827001 t5 2x15.8 Pin 2x15.8 1 1
11 12912102 S34561101 1ERAER L Clutch stopper,L 1 1
12 112912066 S34562101 1ERAER R Clutch stopper,R 1 1
13 [11726005 149608001 B 2x17.8 Pin 2x17.8 1 1
4 [11727002 112609007 iR o Spring l 7
15 112912067 SA4391001 SpEE LR Spring holding 1 1
16 12953029 062260316 |#25TM2.6x3 Screw,pan M2.6x3 2 2
17 11726006 149610001 = Pin 1 1
18 [11727003 149611101 BEHEEE Spring,release pin 1 1
19 112901009 SA4392001 BoEs Pin cover 1 1
20 [129530030 062260516  [#25TM2.6x5 Screw,pan M2.6x5 1 1
21 112912068 SA4389101 EoRETAN Clutch lever ass 2 2
22 12912070 SA4395001  |@iBrEmiR Slide block guide plate 1 1
23 112909013 S07575000 JERIAE Slide block ass 1 1
24 112912071 SA4583001  |5tHFEfL Stopper,Nbar 2 2
25 [11727004 149622001 ST LERNEE R EE Spring,Nbar stopper 2 2
26 12912072 SA4396001  |3#EE= Spring cover 1 1
27 1504016 060350616 125TM3.5x6 Screw bind M3.5x6 1 1
28 (12912073 SA4397001  [§HFFEfik Rotate stopper,NBar 2 2
29 1129520005 SA4398001 125TSM3.5 Screw SM3.5 2 2
30 [S04016 060350616 [#2ETM3.5x6 Screw bind M3.5x6 2 2
31 |WO01001 SA4399001 HE Washer,plane 2 2
32 [129530021 062350816 [#2£TM3.5x8 Screw pan M3.5x8 1 1
33 112923021 112728001 HEE 2x2 L=50 Wick,2x2 L=50 1 1
34 12905016 SA4393001  [§HFTREMEIEFT Crank rod,Nbar 1 1
35 112909010 SA4394001 AR Slide block 1 1
36 (12912074 SA4401001 JHES TS ZED Felt support,D 1 1
37 1504016 062350616 125TM3.5x6 Screw bind M3.5x6 2 2
38 [12923027 SA4400001  |iMES Felt 1 1
39 110123002 107155001 FHTERE Felt 2 2
40 (12912101 SA5155001 JHES ESRZRU Felt support,U 1 1
41 12923029 SA5237101 SHES Felt 2 2
42 [S04041 062350516 125TM3.5%x5 Screw pan M3.5x5 1 1
43 [S10025 014080831 ZFIRE] M8x8 Set screw,socket(CP)M8x8 4 4
44 112928021 154567000 #JH#53 Spacer,5.3 2 2
45 112908003 SA2485001 B Set screw collar 1 1
46 [S10063 BElEiEET M6X0.75 L=5 |Set screw,socket(f)M6x5 L=5 2 2
47 12903002 SA2486101 ZEiHIHER Bush,R 1 1
48 [S04031 062061616 125TM6x16 Screw pan M6x16 1 1
49 11290501500 FHHERDAAA Needle bar rocker lever ass 1 1

49-1 [12905004 SA2489001  [EHHEMEFT Needle bar rocker lever assy 1 1
50 1129513004 018062032 124EM6x 20 Bolt socket M6x20 1 1
51 [20128033 118735002 6 Washer 1 1
52 112905005 SA2490101 SHTHERDF Rocker link,NBar 1 1
53 |S04034 $23460001 125TM6x5 Screw pan M6x5 2 2
54 112926005 SA4117001 IZENATEHP Link shaft,Nbar rocker P 1 1
55 [S10019 012060636 1257 M6x6 Set screw,socket(f)M6x6 2 2
56 112903003 SA4118001 ZTHEP Zigzag link bush,P 1 1
57 |S05016 018062532 1EREM6 % 25 Bolt socket M6x25 1 1
58 112928002 SA2493001 B Washer,plain 2 2
59 [12901010 SA2494001  [§HFHZEzEhE Needle bar rock arm 1 1
60 |S05078 018062032 124M6x 20 Bolt socket M6x20 1 1
61 [12903018 SA5332001  |imEL Bush,L 1 1
62 112923018 S48204000 SH#4x4 L=150 Wick,4x4 =150 1 1
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/Needle bar flip-up mechanism(58450 58750)

S "s SEHS e . &8 Amt. s
No. Part No. Ref.Part No. PEHHEAR Name of parts oo3 | oob =i
1 [1233000800 TSR Needle bar reset solenoid 1 1 -olo
2 [12327005 R E NP E solenoid reset spring 1 1 -olo
3 [HO5011 PRAISRES Retaining ring,9 1 1 -olo
4 [12330009 PRIZFBRELERSAIT Solenoid core 1 1 -olo
5 [S05329 EIEIRET Screw,pan 1 1 -olo
6 |N01013 IR Nut 1 1 -olo
7 [12312024 ERDERIR Reset connector 1 1 -olo
8 [S04021 ElEiREIM4 x4 Set screw M4 x4 1 1 -olo
9 [12312017 e R A Holder plate cover 1 1 -olo
10 [S04032 062501016 12ETM5x 14 Screw pan M5x14 2 2
11 12312018 e iReB Indication plate assy 1 1 -olo
12 1207511011 EIEIREIM4 x5 Set screw M4x5 4 4 -olo
13 [12312019 ENFBRHGRER Solenoid mounting plate 1 1 -olo
14 301520001 RIZETM4 Shoulder screw,M4 2 2
15 (12312021 JEIR Push lever 1 1
16 [12312022 R Plate push lever 1 1
17 [S04041 062350516 1257 M3.5%5 Screw pan M3.5x5 2 2
18 (12922004 104833001 EIELE] Rubber cap,4.3 2 2
19 [1231202000 EATHZES Stop lever shaft assy 1 1 -olo
1291206000  [SA4406001  |EfuiFimzBat Stop lever shaft assy 1 1
20 |17290M 047301842 SEEEFHAW3X18 Pin spring roll AW3x18 1 1
21 1123530004 SA4408001 2L Stud,L 1 1
22 1123530005 SA4409001 LEYES) Stud,S 1 1
23 [12912061 SA4411101 PIRE IR Flipup holder plate 1 1
24 518964001 Pt N Ao Label 1 1
25 504028 062500816 12ETM5x%8 Screw pan M5x8 2 2
26 [12903016 SA4412001 AR EOE Ball guide bush 1 1
27 112927022 150820001 JREE Spring 1 1
28 11724001 071063550 $NEK1/4 Bearing ball 1 1
29 12304001 SA4413001 e Arm,lever shaft 1 1
30 [S05004 062501416 12ETM5x14 Screw pan M5x14 1 1
31 [123520002  [SA5588001  [#Z5TM4 Shoulder screw,M4 1 1
32 |1727007 SA4414001 SEEE Spring 2 2
33 112312006 SA4415001 TBHhEE Slide shaft bracket 1 1
34 1504028 062500816 I2ETM5%8 Screw pan M5x8 2 2
35 112312007 507588101 Nerit] Slide shaft 1 1
36 [12312008 SA4416001  |37ZRiR Support plate,slide shaft 1 1
37 112927018 149863001 SEEE Spring,plate 2 2
38 112303003 SA4417001 B Set screw collar 3 3
39 [S10007 014400432 | EFE125TM4x4 Set screw,socket(CP)M4x4 5 5
40 [123511004 SA4418001 | Sma2ET Guide screw 1 1
41 [207510M EIEIRETM4 x5 Set screw M4 x5 2 2
42 [12311010 RSN 22T Solenoid mounting plate 1 1
43 [12312002 SA4402001  [fEmiRéAls Indication plate assy 1 1
44 (12922004 104833001 REEA3 Rubber cap,4.3 2 2
45 [12312003 SA5336001  [iEmiRE Holder plate cover 1 1
46 [S04032 062501016 IRETM5 %14 Screw pan M5x14 2 2
47 112312004 SA4404001 JEIR Push lever 1 1
48 (123520001 SA4441001  |ERIZETM4 Shoulder screw,M4 2 2
49 [12912059 SA4405001  |/EHTiR Plate,push lever 1 1
50 1504041 062350516 1257 M3.5%5 Screw pan M3.5x5 2 2
51 (12927017 SA5333001 SEES Spring 1 1
52 112330010 EREREE Hall sensor 1 1
53 |S04021 ElEiZETM4x4 Set screw M4 x4 1 1
54 12312023 ERERRTER Hall sensor mounting plate 1 1
55 [207510M EIEIRETM4 x5 Set screw M4 x5 2 2
56 (12347001 AR N Magnet 2 2
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E. /Presser foot mechanism
Fs = SEMHS .. " 8 Amt. .
No. Pa{: No. Ref.f;: No FEEETT Name of parts fﬁ? oo5 i
1 [12903004 |SA2495001 |FEATHHE Presser bar bush 1 1
2 |S04028 062500816  |#2£TM5x%8 Screw,pan M5x8 1 1
3 [123S30002 T iRE M14 Presser adjusting screw M14 1 1
4 1123516001 ETIEE M14 Presser adjusting nut M14 1 1
5 112905006 |SA7607001 |MESHT Spring guide 1 1
6 |1627002 |S07346101 ERE Presser bar spring,5 1 1
7 112902004 [SA2496001  |EEHFT Presser bar 1 1
8 12905007 [SA2498001 |EATBMG Guide bracket,PBAR 1 1
9 [129512001 |S25289001  |#2#&M6x10 Bolt,socket M6x10 1 1
10 12904002 [SA2499001  |[EFFL2FHAK Presser bar lifting crank 1 1
1 112311007 |S31006001 BEHRTF Lifting lever 1 1
12 |124S30009 [S39051001  [#2ET(FEREB)M3.5x12  |Screw,pan(s/p w) M3.5x12 1 1
1311291300100 |S07353001  |#AZetReR{4t Tension release plate assy 1 1 |5800008B
1291330100 [SO7351001  |#aekteBE Tension release plate assy 1 1 (580000)
141509018 012061832 12ETM6x18 Set screw,socket(ft)M6x18 1 1
15 INO1012 012061832 I23M6 Nut M6 1 1
16 12912010  [SA2501001 AIERNERT Presser bar lifting lever 1 1
17 12912090 BERT Knee lifter connecting rod 1 1
18 1129520001 |SA1179001 ERARETMS Shoulder screw,M5 1 1
19 (11626008 [S07349001  |RIREIAEH Pbar lifting lever shaft 1 1
20 (12908004 |SA2504001 |&£E Set screw,collar 1 1
21 [S09019 012500536  |#RETM5x5 Set screw,socket(ftyM5x5 2 2
22 (12927002 |S07355051 |3 Spring extension 1 1
23 [S04032 062501416 |#2£TM5x14 Screw,pan M5x14 1 1
24 [N0O1014 021500106 NAIZEMS Nut 1T M5 1 1
25 (12912095 A EEITIT Knee lifter lever 1 1
26 12912600 =TT Knee lifter bar 1 1
27 [129S20001 |SA1179001 SIRETMS Shoulder screw,M5 1 1
28 [129520002 |SA2165001  |ERIZETM6 Shoulder screw,M6 1 1
29 (129520001 [SA1179001 EARETMS Shoulder screw,M5 1 1
30 12928016  [SO7350001 BE Washer,plain 1 1
31 [1291230100 |S07529001  [#ALEATLEA Thread release connecting rod assy 1 1
32 [H05002 048030342  |#4EEIE3 Retaining ring ,E3 1 1
33 [12930301 |SA2677001  |#AZkEBE: Tension release wire 1 1
34 [NO1014 12FFSM3/16"%32 Nut SMSM3/16"x32 2 2
35 12912302 [SA2678001  [fatkEBLLE Wire holder 1 1
36 |S04028 062500816  |#2£TM5x%8 Screw,pan M5x8 2 2
37 12912303  |SA2679001  |#AZkEBZk Wire holder 1 1
38 |S04038 062060816  [12£TM6x%8 Screw,pan M6x8 2 2
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F. /Feed mechanism
Fs "s 2EMHS . " = Amt. R
No. Part No. Ref.Part No. SRR Name of parts oo3 | oo &t
1 [1290200500 |SA3062001 iR 14R Feed regulator assy,11 1 58420
1290200500 |SA3062001 YIHRSE114R 4 Feed regulator assy, 11 1 1 158720/58750
1 |1290200600 [SA2509001  |tD#eseeE(+ Feed regulator assy 1 58420
1290200600 |SA2509001  |¥D3ess4A1+ Feed regulator assy 1 158450
2 |12909003  |SA2511001 BREM Guide plate 2 2
3 |S04029 062501016 IZETM5 %12 Screw,pan M5x12 4 4
4 112909004  |SA2512001 BERAAN Slide block assy 1 1
5 112923018  |SA2515001 g% 4x4 L=150 Wick,4x4 L=150 1 1
6 [12912014 SA2516001 YRR e Stopeer 1 1
7 [S04033 062060816 I2£TM6x8 Screw,pan M6x8 1 1
8 [1290500800 (143611201 EAET AN Frocker connecting rod assy 1 1
9 112905009  [143612100 EARKIER Feed rocker connecting rod 1 1
10 |11624002  |118954000 R Needle bearing 1 1
11 [12910001 SA2518001 EARROEES Level feed eccentric wheel 5 1 1 158420/58450
12910201 SA2791001 ERROET7 Level feed eccentric wheel 7 1 1 158720/58750
12 |116514005 1257 Set screw 1 1
13 101515011 EERHRFERMNRET |Set screw 1 1
1411290400800 IKIERVEE S Feed rocker arm5 assy 1 1 |58420/58450
1290400900 IR E 7B Feed rocker arm7 assy 1 1 [58720/58750
14-1 112904003  |SA2521001 IKIEIERVES Feed rocker arm5 1 1 158420/58450
12904201 [SA2793001 IKFIERET Feed rocker arm7 1 1 158720/58750
15 [S05078 018062032 12EM6x 20 Bolt,socket M6x20 1 1
16 12905010 [143613051 JEAR/NERT Link 1 |
17 |11626010  |143616001 150 A Shaft 1 1
18 11629002  [048060342 HiBIE6 Retaining ring ,E6 2 2
19 1231100200 FHibiRaR4 Stitch length dial 4 1 58420
20 1231100300 FHEBIRARD Stitch length dial,5 158420
1231100300 FHIEATRERS Stitch length dial,5 1 1 [58450
1231100400 Bt Stitch length dial, 7 1 1 158720/58750
21 129530007 [SA3056001  |ifETIRIE Feed regulating stud 1 1
22 |12912304  |SA2541001 EIEEIR FiR Reverse stitching lever plate 1 1 |58000)
23 101511022 $2ETSM3/16"% 28 Screw,SMSM3/16"x 28 1 1
24 110122016 108549001 OB O Ring 1 1
25 |11426022  [S50098101 EIH Pasitioning pin 1 1
26 |M427034 100328001 e E Notch spring 1 1
27 [11412079 IR Dial lock lever 1 1
28 (11427035 SHEE Spring 1 1
29 112909005  |SA2525001 ERHETEE 5 Feed regulator 5 1 1 158420/58450
12909201 SA2796001 ERhETES 7 Feed regulator 7 1 1 158720/58750
30 [S10021 016061031 EEI25T M6%10 Set screw,socket(cn)M6x10 2 2
31 |12905011  [SA2526001  |tD#RS&iERF Connecting rod 1 1
32 [12910002  |SA2527001 R Eccentric shaft 1 1
33 |S10019 012060636 B2ETM6 %6 Set screw,socket(ff)M6x6 1 1
34 1129520003 [SA2528101 EQIZETM6 Shoulder screw,M6 1 1
35 112902007  [SA2529101 BIREF 14 TR Shaft,Rlever TR 1 1
36 [12929003 |048080342 HiBIES Retanining ring ,E8 1 1
37 [11628003 025100132 SERES10 Washer,plain S 10 1 1
38 112912017 SA2530001 B Spacer 1 1
39 304033 507374109 FIREIRF Reverse stitching lever 1 1
40 [12927005  [SA2531001 e Spring 1 1
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F. /Feed mechanism

Fs “s SEMS . #HE Amt. R
No. Part No. Ref.Part No. BHEERR Name of parts oo3 | oo5 o
41 (12912018 |SA3067001 FiHSm Lever guide 1 1 1580008
42 (12922002  |S48367000 SagE Rubber 2 2 580008
43 112951001 |SA6592001 $2ETM5 Screw,pan M5 1 1

45 140122016 (104821001 1R EZ2£10.5 Rubber cap,10.5 1 1

46 1504028 062500816 I2ETM5x8 Screw,pan M5x8 2 2

47 112912019 |SA2532001 ENES Stooper 1 1

48 [S04029 062501216 $2ETM5 %12 Screw,pan M5x12 1 1

49 12928018  |025050236  |SFEEIMS Washer,plain M5 1 1

50 {12927006 |S07376001 AT esEE Feed regulator spring 1 1

51 12912020  |SA2533001  |s@@siEss Spring hook 1 1

52 |S04038 062060816 I2ETM6x10 Screw,pan M6x10 1 1

53 S04029 062501216 $2ETM5 %12 Screw,pan M5x12 1 1

54 |NO1017 021500106 NAIEEMS Nut 1 M5 1 1
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G. /Feed shaft mechanism
F= “= SEHS . . #HE Amt. PR

No Part No. Ref.Part No. SAMFERR Name of parts oo3 | oob SES

1 112903005 [SA3855001 ERIMEL Bush,l:frocker shaft 1 1

2 112923005 SA3965001 SHHES Felt 1 1

3 112923018 SA4028001 JHZE 4x4 1=220 Wick,4x4 =220 1 1

4 112903006 [SA2543001 ERIMER Feed rocker shaft bush,R 1 1

5 (12923018 108802001 JHEE 4x4 =250 Wick,4x4 =250 1 1

6 510022 SA2544001 EEIRE] M6x8 Set screw M6x8 1 1

7 1S10019 012060636 1R5TM6x6 Set screw,socket M6x6 1 1

8 12908005 |SA2546001 ZHE Set screw collar 2 2

9 |S10018 523651001 ZEIBETMEx0.75 L=6|Set screw,socket M6x0.75 L=6 4 4

10 12902008  [SA3840001 Jeyankat Feed rocker shaft 1 1

11 [1290700200 EHRENAN ST Feed bar st fork assy 1 1 [580008B
1290720100 |SA6150101 EREXEMH TR Feed bar tr fork assy 1 1 |58000)

121207511006 |SA2927001 1257 M6x14 Screw, M6x14 1 1

13 111628005 025060132 SFHEVES6 Washer,plain S 6 1 1

14 1S07005 SA2566001 125TM3.5%12 Set screw M3.5x12 1 1

15 |N01016 021350106 1REM3.5 Nut T M3.5 1 1

16 12912021 SA2553001 FXIR Forked plate 1 1

17 1129530010 |SA2554001 ARZE Adusting screw,hight 1 1

18 [S04035 062400616 1ZETM4 <6 Screw,pan M4x6 1 1

19 112923006  |SA3990001 SHES Flat 2 2

20 [12923007 [SA3887001 SHHES Flat 1 1

21 12912022 SA3888001 HES/ESE Flat holder 1 1

22 (12928019 025030132 SEHEVES3 Washer,plain S 3 1 1

23 [S04036 062300416 125TM3 x4 Screw,pan M3x4 1 1

24 (12910003  |SA2550001 EhaTEM Feed bar shaft 1 1

25 (12928003  [SA2551001 o) 2 E Thrust ring 2 2

26 |S10019 012060636 12ETM6 %6 Set screw,socket(f)M6x6 1 1

27 (12904004  [SA2555001 XS Feed rocker base arm 1 1

28 [S01059 SA2928001 12ETM5 %13 Screw,M5x13 2 2

29 (12923018 SA4538001 HEE 4x4 1=180 Wick,4x4 =180 1 1

30 [1290900600 [SA2806001 AIBRAEH Feed bar slide block assy 1 1

31 [S02018 SA6308001 I2ETM2 x4 Screw,flat M2x4 4 4

32 12912023 |SA4009001  [Hzsz2Ze Wick support 1 1

33 |S04035 062400616 125TM4x6 Screw,pan M4x6 2 2

34 (12923018 SA2724001 JHZ4x4 1=400 Wick,4x4 =400 1 1

35 (12921002 SA4011001 “EfelviE L=100 Oil tube,L=100 1 1

36 [12905012 EHeX Feed bar fork 1 1

37 112907001 EFRST Feed bar , st 1 1 1580008
12907202 IEARST Feed bar , st 1 1 [58000)
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H. /Gauge parts
FS | 45 Part | ZEHS = " = Amt. s
No. | No. | RefPartNo. FEEETT Name of parts oo3 | onS il
1 [x AN Needle clamp assy 1 1 [5800200
2 [116511012 116323001 BRETSMI/64" x40 L=4  [Screw,SMSM9/64"x40 L =4 2 2 [58420/58720
3 | R Needle plate 1 1
4 129530014 [S11244001 FRIRETSM11/64" x40 L=[ScrewSM11/64" x40 L=7 1 1
5 129517003 [100032004 SEELIZETSM1/64" x40 L=|Screw,flatSM11/64" x40 | =8 1 1
6 |x JERIERH Presser foot assy 1 1
7 1129511010 |113050001 12£TM3.5 Screw,M3.5 1 1
8 |x itk Feed dog 1 1
9 [129513002 [S07494001 1RETSM1/8x44" L=7 Screw,w/socket SM1/8x44" L=7 2 2
10 |* FTRBMHL Needle clamp assy,L 1 1 1580500
1 |*x FTRBMHR Needle clamp assy,R 1 1 1580500
12 [129515006 [013660412 BRETSM1/8" x40 L=4 Screw,SM1/8"x40 L=4 2 2 [58450/58750
13 [129515007 |{S13085001 BRETSM1/8" x40 L=5.5  [Screw,SM1/8"x40 =55 2 2 |58450/58750
14 1117511023 |149831101 BRETSM1/8" x40 L=7 Screw,SM1/8"x40 L=7 2 2 [58450/58750
*SEH AT /% Reference gauge parts list
/Lower shaft mechanism
HS Part | ZEHS e " #HE Amt. JEN
No- T Ne | Refpart No. FEEET Name of parts oo3 | oo il
1 [12903011  [SA3890001  [/ESERHEL Rotary hook base bush,L 1 1
2 112923023  |SA4585001 S Felt 1 1
3 [12303001 PERREEEHER Rotary hook base bush,R 1 1 [58000)
12903012 [SA3891001 TEREEHER Rotary hook base bush,R 1 1 15800008
4 112923023  [SA4585001 S Felt 1 1
5 12902010  [SA2571001 T Lower shaft 1 1
6 12910005  |SA2759001 E AL F-lifting eccentric wheel ass 1 1 [580008B
12910302 [SA2580101 EMROE F-lifting eccentric wheel ass 1 1 [58000)
7 1S07004 SA2575001 12£TM6x0.75 L=6 Set screw, (ftfM6x0.75 L=6 1 1
8 [12903013  [SA2584001  [MEE Ball bearing bush 1 1
9 |B10002 $38707001 EREiE 6004ZZNR Ball bearing,thrust 6004ZZNR 1 1
10 [S10020 SA2585001 EE124TM6x0.75 L=10 [Screw,socket(ftyM6x0.75 L=10 1 1
11 [S09017 $23651001 EEi2EIM6x0.75 L=10 |Screw,socket(ftyM6x0.75 L=10 1 1
1212935004  |SA2587101 EZLDEHF Timing pulley assy,D 1 1
13 |B10009 158115001 BREfE 6204ZZNR Ball bearing,thrust 6204ZZNR 1 1
14 [S10020 SA2585001 EEI2EIM6x0.75 L=10 |Screw,socket(ftyM6x0.75 L=10 1 1
15 |S10023 SA4213001 EE2£TM6x0.75 L=10 [Screw,socket(CP)M6x0.75 L=10 1 1
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J1. /Rotary hook mechanism (58L110B)
s “s SEHS e . HE Amt. R
No. Part No. Ref.Part No. FEpEERR Name of parts oo3 | oob &t
1 112918008  |SA2955001 R5() Rotary hook base(L) 1 1 |58420B/58450B
12918201 SA2959001 BER(E) Rotary hook base(L) 1 1 |58720B/58750B
2 |11603011 SA4029001 hEH FHE Rotary hook shaft bush 2 2 |58420B/584508B
11803001 509259001 e FHE Rotary hook shaft bush 2 2 |58720B/58750B
3 112928004 |S09260001 AHEEEA 1.2MM Thrust ring, A:1.2MM<t=1.2> 2 2
12928005  |SA4038001 HHEEEN.OMM Thrust ring<t=1.0> 2 2
12928006  [S09261001 AHEEEB 1.4MM Thrust ring,B:1.4MM<t=14> 2 2
12928007  |SA4444001 AhEEREB 0.8MM Thrust ring,0.8MM<t=0.8> 2 2
4 |11624004  |S07420000 ;&R Needle bearing 2 2
5 (11629004  [S07419001 TR S Retaining ring 2 2
6 [12903008 |[SA6474001  [hEtsimED Rotary hook shaft bush 2 2
7 112905013 SA3856001 DEENERT Opener link 2 2 |58420B/584508B
12905303  |SA3857001 DERENET Opener link 2 2 |58720B/58750B
8 [12905014  |SA3859001 DT Opener lever 2 2 |58420B/584508B
12905304  |SA3861001 DT Opener lever 2 2 |58720B/58750B
9 [12902009 |SA2560001 DRI Shaft,Olink 2 2
10 [12928008 025710132 SERE Washer,plain 2 2
1 INO1017 021500316 TABIEEMS Nut3 M5 2 2
12112926009  |SA3889101 DT R Olever shaft 2 2
13 12923018  |SA4026001 JHZE 4x4 1=100 Wick,4x4L=100 2 2
14 [S09019 012501031 P2ETM5%5 Set screw,socket(ff)M5x5 2 2
15 (11612014 $38212001 pars3 Opener 2 2
16 129513003 |154965001 125TSM3.57%8 Bolt,socket SM3.75x8 2 2
17 (12912024 [SA2562201  |heteE =L Rotary hook base cover,L 1 1
18 [S04037 062300612 12£TM3 %6 Screw,pan M3x6 8 8
19 [12925003  |SA2572001 REAE(R) Spiral gear 2 2
20 [S08007 SA2574001 125TM6x0.75 L=5 Set screw, (ftfM6x0.75 L=5 4 4
21 [S07009 SA2575001 I2ETM6x0.75 L=6 Set screw, (ft)yM6x0.75 L=6 2 2
22 12925004  [SA6301001 2R (/)N Spiral gear 2 2
23 [S10063 SA2574001 PRETM6x0.75 L=5 Set screw, (ftyM6x0.75 L =5 6 6
24 (12928009  |SA3054001 BE L Thrust washer,L 1 1
25-1 12912055 JHEsSR Felt support 1 1
25-2 (12923032  [SA6424101 JHES Felt 1 1
26 [S04035 062400616 IRETM4 <6 Screw,pan M4x6 2 2
27-1 112912054 HESER Felt support 1 1
27-2 112923016 |SA4044001 JHES Felt 2 2
28 [S04035 062400616 12ETM4 <6 Screw,pan M4x6 2 2
29 (12923008 [SA4012001 JHES Felt 2 2
30 [12912027  |SA3894001 JEsEE Felt support 2 2
31 [S04035 062400616 IRETM4 <6 Screw,pan M4x6 2 2
42 112918009  |SA3956001 BRE) Rotary hook base(R) 1 1 |58420B/58450B
12918202 SA3960001 RE(R) Rotary hook base(R) 1 1 |58720B/58750B
43 112912028  |SA2563301  |HEiREEEESR Rotary hook base cover,R 1 1 580008
44 112928010  |SA2579001 HE Specer 1 1
45 112912052 SA6425101 JHESZEUR Felt support UR 1 1
46-1 112912053 SA4045001 JHESZEDR Felt support DR 1 1
46-2 (12923015 JHES Felt 1 1
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J1. /Rotary hook mechanism (58L110J-B)

5 "s SEHS = - #HE Amt. R
No. Part No. Ref.Part No. RS Name of parts oo3 | oob it
47 112912031 SA6462001 TS B EEERFL Rotary hook base cover,FL 1 1
48 (12912032  |SA6463001 HERRELEESSFR Rotary hook base cover,FR 1 1
49 1129530011 |SA6417001 IRETMA %12 Screw,M4x12 4 4
50 1129511003  |SA2556001 P2ETM6x 25 Screw,M6x25 2 2
51 1129511003  [SA2556001 BRETMEx 25 Screw,M6x25 2 2
52 120628003 115947101 FHEeRs Washer,plain 6.35 2 2
53 12903009 [SA2722001 EEA Pinch sleeve A 2 2
54 112903010 SA2565001 EEB Pinch sleeve B 2 2
55 [12912033  [SA2567001 UEREL Needle upper positioning plate 2 2 |580008
56 12910004  [SA2568001 UEREE: Needle upper positioning shaft 2 2 1580008
57 [S04038 062061016 PRETM6Ex 10 Screw,pan M6x10 4 4 158000B
58 |wW01003 025060136 SEEEEISE Washer,plain S6 4 4 [580008
59 (11618001 501928151 Bt Bobbin 2 2 158420/58450

11818001 S09285051 (BT Bobbin 2 2 |58720/58750
60 1291800600 HERRAALE Rotary hook assy 2 58420B-003
1291800700 hetstA Rotary hook assy 2 |58420B-005
1161800400 TEtéa (Er= )  |Rotary hook assy(C) 2 2 [58420B-C
1171800100 hetstA Rotary hook assy 2 2 |58450B
1291802600 FEtRfAf (Er~)  |Rotary hook assy(C) 2 2 [58450B-C
1181800200 hetstA Rotary hook assy 2 2 |58720B
1291802700 FEtsfB (Er7)  |Rotary hook assy(Q) 2 2 |58720B-C
1191800100 hetstA Rotary hook assy 2 2 |58750B
1191800400 IEtéa (Er= )  |Rotary hook assy(C) 2 2 [58750B-C
61 (12918029 BOE (EFf) Bobbin case assy(C) 2 2 |58450B-C
12918030 BROLE (EFfF) Bobbin case assy(C) 2 2 |58750B-C
XFs CGRREFER
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J2. /Rotary hook mechanism(58L.1.10J)
rij Pa{iio R;P%;:’ljo TEBHEIR Name of parts fi;g A;nut.s s
1 (12301006 1RZR(F) Rotary hook base(L) 1 1 158420J)/58450)
12301008 1RZR(F) Rotary hook base(L) 1 1 [58720J/58750)
2 |1603011 SA4029001 DEHH_ EHE Rotary hook shaft bush 2 2 158420J/58450)
1803001 S09259001 NEHH_EHE Rotary hook shaft bush 2 2 |58720J/58750)
3 112928004  |S09260001 HEREA 1.2MM Thrust ring, A:1.2MM<t=1.2> 2 2
12928005  [SA4038001 A EE1.0MM Thrust ring<t=1.0> 2 2
12928006  [S092671001 HhaEEB 1.4MM Thrust ring,B:1.4MM<t=1.4> 2 2
12928007  [SA4444001 @R EB 0.8MM Thrust ring,0.8MM<t=0.8> 2 2
4 111624004  |S07420000  |i&étid Needle bearing 2 2
5 |M629004  [SO7419001 15 _E ISR Retaining ring 2 2
6 (12903008 [SA6474001  |hEtsimED Rotary hook shaft bush 2 2
7 12905013 SA3856001 DERENERT Opener link 2 2 158420J/58450)
12905303  [SA3857001 DERENERT Opener link 2 2 |58720J/58750)
8 112905014  [SA3859001 DEEINT Opener lever 2 2 158420J/58450)
12905304  [SA3861001 DL Opener lever 2 2 |58720J/58750J
9 112902009  [SA2560001 DEREDEITH Shaft,Olink 2 2
10 112928008 (025710132 SEHEE Washer,plain 2 2
1 [NO1017 021500316 7NFIREIMS Nut3 M5 2 2
12112926009  |SA3889101 DEEIITESH Olever shaft 2 2
13112923018 SA4026001 AL 4x4 L=100 Wick,4x4L=100 2 2
141509019 012501031 BRETM5 x5 Set screw,socket(ftyM5x5 2 2
15 |11612014 538212001 DR Opener 2 2
16 |129513003 154965001 B2£TSM3.57%8 Bolt,socket SM3.75x8 2 2
17 12912024 [SA2562201  |hEteEEE=EL Rotary hook base cover,L 1 1
18 |S04037 062300612 12ETM3%6 Screw,pan M3x6 8 8
19 112925003  [SA2572001 EREREE(X) Spiral gear 2 2
20 |s08007 SA2574001 1B£TM6x0.75 L=5 Set screw, (ftfM6x0.75 L=5 4 4
21 1507009 SA2575001 125TM6x0.75 L=6 Set screw, (ftfM6x0.75 L=6 2 2
22 112925004  [SA6301001 IZRELSEO (/)N Spiral gear 2 2
23 1510063 SA2574001 125TM6x%0.75 L=5 Set screw, (ftfM6x0.75 L=5 6 6
24 112928009  [SA3054001 BE L Thrust washer,L 1 1
25-1 (12912055 JHESZR Felt support 1 1
25-2 112923032  [SA6424101 SHES Felt 1 1
26 |S04035 062400616 I2ETMA%6 Screw,pan M4x6 2 2
27-1 (12912054 ETES Felt support 1 1
27-2 112923016 SA4044001 SHES Felt 2 2
28 |S04035 062400616 I2ETMA%6 Screw,pan M4x6 2 2
29 112923008  [SA4012001 SHES Felt 2 2
30 12912027 SA3894001 SHESZE Felt support 2 2
31 |S04035 062400616 I2ETMA%6 Screw,pan M4x6 2 2
32 1129520301 |[SA2717001 TENNEET Stopper screw 2 2 158420)
33 120628003 (115947101 FaRs Washer,plain 6.35 2 2
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J2. /Rotary hook mechanism(58L.1.10J)
S “Hs S2EHS e HE Amt. R
No. | PartNo. | RefPart No. FEET Name of parts oo3 | onS i
34 112301007 RIR(A) Rotary hook base(R) 1 1 158420)/58450)
12301009 BER(A) Rotary hook base(R) 1 1 |58720J/58750)
35 12312015 BEAREEEER Rotary hook base cover,R 1 1 |58000)
36 12928010 SA2579001 HE Specer 1 1
37 112912052 SA6425101 JHESZRUR Felt support UR 1 1
38-1 112923015 SHES Felt 1 1
38-2 112912053 SA4045001 JHESZEDR Felt support DR 1 1
39 12912031  |SA6462001  |iEteELEsssFL Rotary hook base cover,FL 1 1
40 (12912032  [SAG463001  |hEtEEEEZEFR Rotary hook base cover,FR 1 1
41 129530011 |SA6417001 I2ETM4 %12 Screw,M4x12 4 4
42 (129511003 |SA2556001 IRETMEx 25 Screw,M6x25 2 2
43 [129511003  |SA2556001 I2ETME% 25 Screw,M6x25 2 2
44 (12903009 |SA2722001 EEA Pinch sleeve A 2 2
45 112903010 SA2565001 EEB Pinch sleeve B 2 2
46 (11618001 S01928151 Bt Bobbin 2 2 158420J/58450)
11818001 S09285051 S Bobbin 2 2 |58720J/58750)
47 12918022 148602001 BIOEEE Bobbin Spring 2 2 158420J/58450)
12918024  [S09286000 BIOEEE Bobbin Spring 2 2 158720J/58750)
48 1291801400 hERRLA Rotary hook assy 2 2 158420)
1291801500 BEARZE(E Rotary hook assy 2 2 |58450)
1291801600 BEARZE(F Rotary hook assy 2 2 |58720)
1291801700 BEARZE(F Rotary hook assy 2 2 |58750J
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/Lubrication

FS | 45 Part SEHS e =2 Amt. .
No. No. Ref.Part No. BEBHHEAR Name of parts oo3 | o5 &t
1 |12911004  |SA4205101 LR Oil tank assy 1 1
2 [129530009 |SA3040001 im0 8.6 QOil feeding pipe,8.6 2 2 158420/58720
129530009 |SA3040001 A0 8.6 QOil feeding pipe,8.6 4 4 158450/58750
3 112936002 [SA3946001 mEREL QOil terminal 1 1
4 112921006 SA2956001 #emlEL=135 |Oil tube L=135 1 1
12921006 SA2956001 #ReiHEL=135 |Oil tube =135 2 2 158450/58750
5 12923018 JHEE 4x4 1=400  [Wick,4x4 =40 2 2
12923018 HZ 4x4 =400  [Wick,4x4 =40 4 4 |58450/58750
6 [12922009 |140327001 BEZEE6.3 Rubber cap,6.3 2 2
7 (12912038 SA3055101 mEXk Tube clip 2 2
12912038 SA3055101 HERE Tube clip 4 4 158450/58750
8 1504028 062500816 I2ETM5%8 Screw,pan M5x8 1 1
9 112922001 SA2929001 BEEE2.5 Rubber cap,12.5 3 3
12922001 SA2929001 BEEEE2.5 Rubber cap,12.5 4 4 |58450/58750
10 |12923010  [S38266000  |ifES Rotary hook shaft felt 1 1
12923010 538266000 SHES Rotary hook shaft felt 2 2 158450/58750
11-1 12923035 JHESIR Felt assy 1 1
1-2 112923036 S Felt assy 1 1 [58420/58720
12112912035  |SA4033101 JHESIEZR Felt support 1 1
13 161910003 feL3x80 Cable band 3x80 2 2
14112921002 JHREL=280 Tube L=280 1 1 158450/58750
15 112923018 % 4x4 =380 [Wick, 4x4 =380 1 1
16 |12912065  [SA5154001 THESZEE Tube support 1 1 158450/58750
17 1504028 I2ETM5%8 Screw,pan M5x8 1 1 158450/58750
18 [S05079 018081236 I2EMBx 12 Bolt,socket M8x12 1 1 158420/58720
19 12922006 ] Rubber cap,8 1 1
20 (12922013  {081038070 OFZFEP38 O ring P38 1 1
21 112921006 SA2723001 #ReiHEL=210 |Oil tube =210 1 1
22 (12923019 SA2724001 JHZEL=400 Wick,L=400 1 1
23 112912038 SA3055101 mEXk Tube clip 3 3
24 (129530016 [0A5501006 1242 (B E)MS Screw,pan(S/P washer)M5x10 2 2
25 112901007 SA3896001 £mL QOil block,L 1 1
26 |129520004 |SA6475001  |mEE=EE Oil adjusting screw 2 2
27 1001004 081004070 O ElP4 O ring P4 2 2
28 (12922007 |SA6468001  |i&RHH Rubber packing 2 2
29 12922008 |SA6423001  |hEtdtEtA Rotary hook shaft felt 2 2
30 [12923012 SA6415001 JHES Felt 2 2
31 112922016 (142274101 REEEA3 Rubber cap,4.3 2 2
32 12911005  |SA3037001  |EjHkEEHE Subtank assy 1 1
33 112936004 5N 8.6 Oil feeding pipe 1 1
34 (12922010  |SA3060001  [iiJE A Valve packing 1 1
35 112901008 SA3898001 £mEER QOil block,R 1 1
36 (129530017 [0A4400806 E?ﬁfﬁ(** HE)M4 Screw,pan(S/P washer)M4x8 2 2
37 (12912036  [SA3045201  |EliEeiEseA Subtank setting plate, A 1 1
38 |12912037  |SA3046001 aalJ HfELE58 Subtank setting plate,B 1 1
39 1504033 062060816 I2£TM6%8 Screw,pan M6x8 2 2
40 112921006 SA3044001 #e el =242 |Oil tube =242 1 1
41 (12936003  |S51815001 HEE3.8 QOil feeding pipe,3.8 4 4
42 112911006 |SA6472001  |iEREER Tube support 1 1
43 112928011 |SA3923101 B EDIE Rotary hook base D packing 2 2
44 1504039 062401616 12ETM4Ax16 Screw,pan M4x16 4 4
45 112923014  |SA2604001 SHES Felt 1 1
46 12912039  |SA2605001  |idpES/ESR Felt support 1 1
47 [S04030 062500616 I2ETM5 %6 Screw,pan M5x6 1 1
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/Lubrication

Fs

45 Part

2EHS

HE Amt.

= S
No. | No. | RefpartNo. | Tty Name of parts oo3 | oos i
48 112923018  |109405001 JHEE 4x4 1=100  [Wick,4x4 L=100 1 1

49 120123021 108801001 L 4x4 =350  [Wick,4x4 =350 1 1

50 12911007 SA2606101 HE QOil cover 1 1

51 [12923012  [148743001 S Felt 2 2

52 [12912040  [SA3048101 SHEEZRA Tube support,A 1 1

53 112912041 SA3049001 HEELRB Tube support,B 1 1

54 |S04035 062400616 $ZETM4 %6 Screw,pan M4x6 1 1

55 12912042  [SA6473001 HESO Tube guide 1 1

56 12922012  [140890009 HS QOil cap 1 1

57 112923030 |112753001 S Felt 2 2

58 [S04038 062061016 12ETM6x10 Screw,pan M6x10 3 3

59 |W01003 025060236 SEEBEIM6 Washer,plain M6 1 1

60 [12923037 |SA6423001  |hEtdimisEs Rotary hook shaft felt 2 2

61 12926013 |SA6416001 HEETHE Rubber presser 2 2

62 (12927020 [SA4508001 HER Tube clip 4 4

63 12923050 HES Felt 2 2

64 12921005 HE ((4xpb) Tube(p4xb) 2 2
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L. /Thread Mechanism
FS "= SENS . - = Amt. .
No. | PartNo. | RefPartNo. FEEAR Name of parts oo3 | oob i
1 11231300200 [SA3417301 HELATAN3 Upper Thread Tension Assy , 3 1
2 [12927008  [SA3415001 JeteigEs -3 Tension Spring, L 2
111291300400 [SA2607301 HELATALS Upper Thread Tension Assy , 5 1
2 112927009  [SA3416101 JeteigE -5 Tension Spring , LL 2
3 [12912043  [SA4212001 EEESEMNT Tension Plate Assy 1 1
4 112922020  |SA2613001 =F Cap 1 1
5 112927010  |SA2614201 SEEL Thread Takeup Spring,L 1 1
6 1291300500 |SA2615001 SEEE Guide Assy,T/Takeup Spring 2 2
7 [12928035  [SA2619001 BH Spacer 1 1
8 12927011 SA2623201 SEER Thread Takeup Spring,R 1 1
9  [12903014  |SA2620001 WE Collar 1 1
10 |12908006  [SA2621001 EE Stopper Support 1 1
11 INO1013 021300106 12M3 Nut, 1M3 1 1
12 129515006  |SA2626001 B2ETM3.5 Set screw,(cp)M3.5 1 1
13 |129511008  [SA2624001 ElEige Spring guide set screw 1 1
14 112913022 SA2625001 T hEEH Adujusting thumb 1 1
15 129515006  |SA2626001 B2ETM3.5 Set screw,(cp)M3.5 1 1
16 12903015 SA2627001 WE Collar 1 1
17 129530044 |SA2628001 ARG Tension nut 1 1
18 12912044 |SA2629001 SEEEIRA7AR Stopper 1 1
19 [129517004 1061350616 12ETM3.5%6 Screw,flat M3.5x6 1 1
20 12912084  |SA2824001 E{IRETM3.5 Nut,whirlstop M3.5 1 1
21 (12912045 SA2630001 FRAZIR Stopper 1 1
22 1129530026 [062350512 B2ETM3.5%5 Screw,pan M3.5x5 1 1
23 112913007 145446001 KA Disc,tension 4 4
24 [12913008  [159805001 i ER Tension disc presser 2 2
25 112911008 520681000 TR ERE Wacher 2 2
26 [123516002  [S20682105 TR Tension nut 2 2
27 112928036  |144504001 INFEER A Thread guide disc 4 4
28 12927012 [154560101 INTEERHEA Pretension spring,A 2 2
29 1129530012 |155510001 SRR Tension nut 2 2
30 [12913009  [SA2632001 AR Tension releade plate 1 1
31 [S09019 012500536 B25TM5 x5 Set screw,socket(f)M5x5 1 1
32 [12927013  [S38274001 NG TS Treleadw spring 1 1
33 [129530020 [SA2633001 ERIZETM3.5 Shoulder screw,M3.5 2 2
34 12926011 [SA4506001  |#Af%iHL Tension release pin,L 1 1
35 112926012 [SA4507001  |#A%RSER Tension release pin,R 1 1
36 |12912046 SA2634001 £Smu Thread guide U:arm 1 1
37 |129517004 |061350616 12ETM3.5%6 Screw,flat M3.5x6 2 2
38 12912047 SA2635001 HFEE Thread quantity adjust 1 1
39 [129530027 [062300616 I2ETM3 %6 Screw,pan M3x6 1 1
40 [S04028 062500816 I2ETM5x8 Screw,pan M5x8 2 2
41 [13822001 = IR EEIZE] L2 Rubber plug e
42 [S10019 012060636 B25TM6 %6 Set screw,socket(f)M6x6 2 2
43 [12313001 —R&a Thread retainer 2 2
44 112902011 SA2637001 PR Bar,tension release 1 1
45 (12912049 SA2638001 £SmM Thread guide,M:arm 1 1
46 129517002 [SA2640001 B2ETM5x8 Screw,flat M5x8 2 2
47 (11623022 114941001 ISR HES Felt 1 1 [58000J0B
48 [12926010 SA6378001 RIS Tension Stud 1 1
49 [12912048 SA2639001 £5mDbD Thread guide,D:arm 1 1 [58000J0B
12912049 SA2638001 £SmM Thread guide,M:arm 1 1 [58000J
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N. /Bobbin Winder Mechanism
5= H= SEHS — . 2 Amt. R
No Part No. Ref Part No. FEMHE Name of parts oo3 | oob it
1 1233100400 |SA1971101 Eoysarrasllas Bobbin Winder Unit 1 1
2 |HO5012 048040342 R4 Retaining Ring,E4 1 1
3 [1231100900 [SA1975001 SRR B-Winder Shaft Support Assy 1 1
4 112302002 SA1978001 SR Bobbin Winder Shaft 1 1
5 (001008 081009070 OFZ BP9 O Ring,P9 1 1
6 12928021 025060136 SRR S6 Washer,Plain S6 1 1
7 112935005  |SA1980001 G Bobbin Winder Wheel 1 1
8 |S09019 012500536 B2ETM5 x5 Set Screw,Socker(FT)M5x5 2 2
9 (12922014 S$25789000 BREZEVEE|29 Rubber Ring,29 1 1
10 (114516001 1825 Nut 1 1
11112910007  [SA1982101 RO Bobbin Presser Cam 1 1
12 12302003 SA1983001 RS Bobbin Winder Arm Shaft 1 1
13 {S09019 012500536 12ETM5 x5 Set Screw,Socker(FT)M5x5 1 1
14 [HO5012 048040342 R4 Retaining Ring,E4 1 1
15 112328001 025060136 SEHES6 Washer,Plain S6 2 2
16 12304004 |SA1984001 ROEER Bobbin Presser Arm 1 1
17 1S05231 062401216 12ETM4 %12 Screw,Pan M4x12 1 1
18 12312009  [SA1985001 (IS Bobbin Presser 1 1
19 1123511006 |S23418002 12ETM4 x5 Screw,M4x5 1 1
20 12911009 SA1988001 TR EE Bobbin Support 1 1
21 112312013 SA1989001 LA Bobbin Winder Lever 1 1
22 (12907014 SA1990101 JREE Spring 1 1
23 12907015 |SA1991001 SHE Bobbin Winder Base Spring 1 1
24 112922030 SA2190001 O 21 O Ring 1 1
25 123511015 [SA1992101 SR BEE I EIRET Bobbin Winder Fixed Screw 3 3
26 (11419001 SA1360101 Bl Knife 1 1
27 (114511015 | JTJH2ETSMI/64" x40 L=6 [Screw SM9/64"x40 L=6 2 2
28 1381300600 Bea AN Bobbin Winder Tension Assy 1 1
29 110112005 S Disc , Tension 2 2
30 |11427006 kg Tension Spring 1 1
31 113811004 R Tension Nut 1 1
32 11413022 JOEST Song Line board 1 1
33 [112513004 Jebk et Folder spool 1 1
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0. /Thread trimmer mechanism
FS | 45 Part | EHUS — HE Amt. R
No. No. Ref.Part No. FEHER Name of parts oo3 | oo5 &
1 12915117 B IR Cover for trimming 1 1
2 |S02003 —ZISKARET M4 x5 Screw M3x6 2 2
3 112319001 EJ] Fixed knife 2 2
4 1123517001 TEJIW2ET SM9-64x40=4.5|Screw SM9/16x40 L=4.5 6 6
5 112309001 EJ]5E Fixed knife holder 2 2
6 [S05005 [EESLA7<AIRE] M5x12 |Screw M5x12 4 4
7 1123530003 EJETIREIM3 Fixed knife adjustable screw 2 2
8 |305s511005 ZhJJH2ETSMO/64x40 L=4 |Screw SM9/64x40 L=4 2 2
9 [12319002 517] Movable knife 2 2
10 1201511001 B2ETSM3/32"x56 L=4.7 |Screw SM3/32"x56 L=4.7 8 8
11 112327001 IERE R Adjust spring plate 2 2
12 [12327002 JRERIRITE The bottom line to keep the spring | 2 2
13 [S02034 —FSkIRET M3x8 Screw M3x8 4 4
14 112309002 JIEER Movable knife holder 2 2
15 1230400100 SN hE M Movable knife bar assy. 2 2
16 12304001 L Movable knife bar 2 2
17 (12329001 ENTIIRENEE Movable knife drive pin 2 2
18 12309003 =) EE Knife drive roller 2 2
19 (12309004 ENJIRE0 B R Knife drive roller 2 2
20 112309005 ]S EE85Ew (L) Knife guide frame cover(L) 1 1
21 112309006 7ISMEEE (L) Knife guide frame 1 1
22 |S05328 BEIESL P78 AIRET M3 %10 [Screw M3x10 3 3
23 [S02010 —FSkIRET M3x14 Screw M3x14 2 2
24 12309007 TS EZEERR) Knife guide frame cover(R) 1 1
25 112309008 7IEMEEER) Knife guide frame 1 1
26 |S05329 BEIESL 7 AIRET M3x14 |Screw M3x14 1 1
27 (12304002 DEATHFL Trimming shaft L 1 1
28 [12312015 EEML Trimming connector L 1 1
29 [12304003 PIERATAT R Trimming shaft R 1 1
30 129520302 ARARETMS Screw M5 3 3
31 12912313 PIERIERR Trimming connector R 1 1
32 12928018 SEHEIMS Washer 5.3 2 2
33 [S04028 12E] M5x8 Kcrew M5x8 2 2
34 |S04029 BRETM5 %12 Kcrew M5x12 2 2
35 112901302 PR AT o8 5R Solenoid lever bracket 1 1
36 12912307 LB AR Thread trimmer solenoid bracket 1 1
37 [S04038 +F—=2H25T M6x10 [Kcrew M6x10 2 2
38 [1233000500 BULRERM PR Thread trimmer solenoid assy. 1 1
39 [129S20307 KEETIETHAEET Screw 1 1
40 12903308 EE Bush 2 2
41 112905302 BREREMTEM L Connector ASM L 1 1
42 1129516003 FREIERISM15/64"x28  |Levorotation Nut M6 1 1
43 123530001 KEETIEM Connecting Rod Length Adjustment| 1 1
44 1123516003 HREFSM15/64" %28 Nut SM15/64" %28 1 1
45 (12905301 BREREMTAEMH R Connector ASM R 1 1
46 (1230500300 KERTEEMS Connecting Rod Adjustment Assy 1 1
47 1504031 12ETM6x16 Screw,pan M6x16 2 1
48 (12912312 AT Knife main lever shaft bracket 1 1
49 1510019 12E] M6x6 Screw M6x6 2 2
50 [12928023 BB Rubber cushion 1 1
57 11290130300 FAEH Knife main lever assy 1 1
52 |INO1014 INFRIREEMS Nut T M5 1 1
53 |W02001 SHESHE2-5 Washer spring 2-5 1 1
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O. /Thread trimmer mechanism
FS | 45 Part | &EHS . . #HE Amt. R
No. No. Ref.Part No. G Name of parts oo3 | oob o
54 |W01004 ] Washer ,plain 1 1
55 [129520304 TALATHARET M4 Screw of separator pole M4 1 1
56 [S04029 I2ETM5 <12 Screw,pan M5x12 1 1
57 112928302 HE Washer 1 1
58 12927303 SRES Spring 1 2
59 (12912332 [57as Tension release lever 1 1
60 [NO1016 1ERM3.5 Nut M3.5 1 1
61 [S01030 B2ETM3.5x9.7 screw,pan M3.5x12 1 1
62 (12903307 [INS Roller 1 1
63 [129520306 RECHH Roller 1 1
64 12912310 PIEHHR Connecting plate 1 1
65 (12928301 SA2860001 [#E] Washer 1 1
66 12926301 |SA2651001  |f)£k4h Thread trimming driving rod 1 1
67 |S09019 012500536  |#2£TM5x%5 Set screw,Socker(FT)M5x5 1 1
68 [12908301 [SA2644001 |eBRfskiEsL Thread trimming solenoid joint 1 1
69 [12912308  [SA2646001 |EEHAEKIT Solenoid lever 1 1
70 129520303 |[SA2647001 |EBEZSAFTETEH Solenoid lever stud 1 1
71 1120511010 |148546001 5 Plunge pin 1 1
72 |HO5008 048070342  |14[BE8 Retaining ring ,E8 1 1
73 112902302  [SA2658001 |=E4F4h knife main lever shaft 1 1
74 112027001 S07509001 SRES Spring 1 1
75 (12310001 BRI Cut Cam 1 1
76 (12928303 B Washer 2 2
77 [S10025 A7 Mim EEIRE] M8x8|Screw M8x8 2 2
78 (12912309 SA2648001 |3k Fastening band 1 1
79 [S04033 062060816 [#25TM6x8 Screw,pan M6x8 1 1
80 |S02007 EERIZET M3x6 Word screw M3x6 2 2
81 11230900600 =S mEE (LB Knife guide frame(L) Assy. 1 1
82 [1230900800 N1 SELR(RIEH Knife guide frame(R) Assy. 1 1
83 [123520003 KEBRDETHAZRE] Screw 1 1
84 123530006 SfEEEE Connecting column 1 1
85 (12327004 B S E Spring 1 1
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P. /Thread wiper mechanism
S "= SEMS e - #HE Amt. R
No. Part No. [ Ref.Part No. SRR Name of parts oo3 | oo5 i
1 |1233000300 |SA2680001  |$3£EEERAEAA M Thread wiper solenoid assy 1 1
2 112330004 148511001 IEELERT Plunger 1 1
3 |HO5011 048090342  |$4EIE9 Retaining ring ,E9 1 1
4 12022003 |S38426000 |z Rubber cushion 1 1
5 [12030010  [S02664001 |HF&FFx Thread wiper switch 1 1
6 (12022004  [S02665000 |EBZE#EsL Terminal connector 1 1
7 [129530302 125T (M4 <6 screw,pan M4x6 4 4
8 1129530027 [062300616 [12£TM3x6 screw,pan M3x6 2 2
9 12912315 140647101 FBLEIERE Cord holder 1 1
10 [S13006 062400616  |#2ETM4x6 screw,pan M4x6 1 1
11 12312014 [SA2732001  |EBREEkZ SR Solenoid bracket 1 1
12112311006 |SA2696001 |EBREMkE Solenoid cover 1 1
13 129513004 I2ETM4 %8 screw,pan M4x8 1 1
141504028 062501016 [42TM5x8 screw,pan M5x8 2 2
15 1120511010 148546001 H Pin 1 1
16 [1291231700 [SA2682101  |EBHASKIEATRE Solenoid link assy 1 1
17 112912318 SA2685001  |=h{EfEahiik Driver 1 1
18 112012023 507549101 FHEEIER Link 2 2
19 12926302 |S07550001 |35 Pin 1 1
20 [12903304 |SA2504001 |Z&E Set screw collar 1 1
21 1S09019 012500536 [#&ETM5x5 screw,pan M5x5 2 2
22 12912320 SA8745001 |Ef7IR Stopper 1 1
23 [S04028 062500816 [4#2ETM5x8 screw,pan M5x8 2 2
24 (12928018  |025050236  |SEEMES Plain washer 5 2 2
25 [12004006 |S07552101  |{3#k2es8 Thread wiper supporter 2 2
26 |120S13003 062661212 [182£TSM3.18-44x12 screw, SM3.18-44x12 2 2
27 112927304  |SA2684001 |3%EE Spring 1 1
28 (504028 062501016 [42£TM5x8 screw,pan M5x8 2 2
29 (12912321 S07553001  |3Hkzs Thread wiper 2 2
30 |129S11005 |S07424001 [t82£TSM3.18-44x4 Set screw,SM3.18-44 x4 2 2
31 129302300 B FekRAt Nest less e-edvice 1 1 [1%&Ed/optional
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Q. /Quick reverse mechanism
Fs “s SEHS e " #HE Amt. R
No. | PartNo. | RefPartNo, FEET Name of parts o3 [os| o0
1 1233000600 BIEEFBRL AR Quick reverse solenoid assy 1 1
2 112930311 154729001 Bt Solenoid core 1 1
3 |H05005 154730001 [#5EEIETS Retaining ring ,E15 1 1
4 112022001 154731000  |#&AER Rubber cushion 1 1
5 12912323  [SA2535101  |EBHASKEEE Solenoid base 1 1
6 [129530016 062500812 |12 (mEE)M5x10 screw,pan M5x10 3 3
7 |S04038 062061016 [4#2£TM6Ex10 screw,pan M6x10 2 2
8 12926303  [SA2992001 |1EEHE Pin 1 1
9 |H03003 048060142 |$HEl5.6 Retaining ring ,5.6 1 1
10 [12928018  [153138001 HE6.5 Washer,plain 6.5 1 1
11 1291233000 |SA2536001 |EBRESkRRFFLEIE Solenoid lever assy 1 1
12112904303  [SA2540001 |4%HEA Reverse crank 1 1
13 1S10021 016061031 EEIRET M6x10 screw,pan M6x10 2 2
14112926303 [SA2992001 |1EE:E Pin 1 1
15 [S10019 012060636  [#2£TM6x6 screw,pan M6x6 2 2
16 [12903305 [SA2539001 |EBmekrhTim Solenoid lever shaft 1 1
17 |S05078 018062032  [4#2£TM6Ex20 screw,pan M6x20 1 1
18 [12928002 |149095009 | Washer 1 1
19 11203001 153132000  [BlIERHRFENE Oil tube 1 1
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/Motor and Electronic control box mechanis

Fs H= SEMS — o s Amt. .
No. Part No. [ RefPart No. FAMEIR Name of parts oo3 | oob &t
1 [S04028 I2ETM5 <8 screw,pan M5x8 3 3 |58000)
2 12312011 ¥ Cord holder 1 1 |58000)
3 (1231201 2z Cord holder 1 1 |58000)
4 (12912317 ¥ Cord holder 1 1 |58000)

5 95100119 EBHLEFAM ( EttaZETelR )|Motor cover asm.powermax 1 1

6 [1383300900 AN AL ( EotBsE ) Motor grating sensor asm 1 1

7 [S09022 GB/T 77-2000 #25IM3x4  [screw M3 x4 1 1

8 |S09113 GB/T77-2000425TM6Ex 6 screw M6x6 1 1

9 [95100124 EEHEEF S Motor rotor 1 1

10 |H03001 GB/T894.1-198614F15 Snap ring 15 1 1

11195100120 BN EFEA (FifZ el )|Motor stator,powermax 1 1

12 |13811060 A4-0238HHMBEINE Protection cover 1 1

13 [wo02058 GB 93-198733#d5(8 %P [Spring washer 5 4 4

14 (951505001 A7NEERELIZETME 75 |screw M5x75 4 4

15 1S09113 GB/T77-2000425TM6x6 screw M6x6 1 1

16 1509022 GB/T 77-2000 #25TM3x4  |screw M3x4 1 1

17 1233300200 SEEREIREEA ( BEEE4RAYEE )|Motor cover asm.powermax 1 1
1233300600 FEER(EAREBAN ( AREImADES )|Motor cover asm.zobow 1 1

18 [951S1501M NEESLERBIRETM3 X 12 screw M3x12 5 5

19 11233300100 58420)—{REEEE ( 885 ) Electronic control box 1 1 |58000)

20 [12311008 &SR Wire cover plate 1 158000

21 112311001 58420)H1EE5 Electronic control casing 1 1 |58000)

22 1231100100 584208 = B752R {4 Electronic control box 1 1 158000)

23 113826009 SEEME Pin 1 1

24 [12922015 REZEE Rubber plug 1 1

25 |M4513001 FBIZEIEIEEIM5 x 20 screw M5x20 4 4

26 |W02058 GB 93-19873#d5(8 %R [Spring washer 5 4 4

27 1233300300 RIFEiRAN Control panel 1 1 |58000)

28 12333005 WETEIREBIE(T19) Direct drive electronic control 1 1 |580008
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/Quick reverse switch mechanism

Fs H= sEMHS — . #H= Amt. R
No. Part No. | Ref.Part No. BT Name of parts oo3 | oob it
1-1 11233000100 RIEEFF* ( ZLEDYT ) 5V Reverse actuator assy 1 1 158020
1-2 11233000200 RIEEFF* ( ZLEDYT ) 5V Reverse actuator assy 1 1 58050

2 |S04030 SA2689100 |#Z£TM5x6 screw,pan M5x6 2 2

3 [12312010 Hek Stopper 5 5 |58000108

12312010 HX Stopper 1 1 |58000)

4 [S04030 062500616  [t2ETM5x6 screw,pan M5x6 1 1

5 1231201 Hek Stopper 1 1 |58000)

6 |S04030 062500616  [t2ETM5x6 screw,pan M5x6 1 1
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T. /Auto lifter components
s H= SEHS — . HE Amt. .
No. | PartNo. | RefPartNo. SRS Name of parts o3 [ons | B
1 1201512005 PR A EIREIRE T screw 4 4
2 [12912210 FEMSA AR 2R Right bracket 1 1
3 [12912200 PR eI 2R Left bracket 1 1
4 1S04028 B2ET M5 x 8(5E5R) screw,Pan M5x8 3 3
5 11233000700 A EREREB LB Solenoid asm. 1 1
6 [113516004 A=A Flange nuts 2 2
7 1129530050 JEEMIEE S Link pin 1 1
8 |N01028 IREIMB (§EEE) Nut M8 1 1
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Z. /Accessories

Fs | S Part | SEHS . .~ HE Amt. P
No. No. | RefPart No. SR Name of parts 503 | o005 S
1 [30131029  [122991001  [MERIBRIES Accessory Bag 1 1
2 [10131004  |142443001 [#28227] (/)\) screwDriver,1.9x52 1 1
3 10131003 [118837001 [#8%7] () screwDriver,3.4x70 1 1
4 110131002 S17774001 WR227) (K) screwDriver,4.7x250 1 1
5 130131006  [100887001 #F (8mm ~10mm ) Wrench 1 1
6 20131046  [142002001 |A7<AIRF2 Hexagonal Wrench,2 1 1
7 (30131010 154125001 A7SEIRE3 Hexagonal Wrench,2.5 1 1
8 [30131012 142721001 A7 BIRF4 Hexagonal Wrench,3 1 1
9 20131056  |149570001  [A7<FEiRF6 Hexagonal Wrench,5 1 1
11 111617002 107415014 HETDP x5 (#14) Needle ,DPx5 4

11 110117002 107415022 HETDP x5 (#21) Needle ,DPx5 4
12111618001 S01928151 B Bobbin 2 2 |58420/58450
12111818001 S07741001 B Bobbin 2 2 |58720/58750
13 110111011 NIES-: Head Rest 1 1
14 120131037 $55663001 HEE Qil Tank Assy 1 1
15 [13831038 fpbs Head Cover 1 1
16 |12911014 145573000  |BAISIEFHRAT Knee Lifter Complying Bar 1 1
17 140931025 ®FE (9Imm ~1Tmm ) Wrench 1 1
18 112901011 SA2692101 HE QOil Pan 1 1
19 111636007 149578000  [¥BRl4pE Bush 1 1
20 [12902019  |SA2582001 |pEfsiidm Knee Lifter shaft 1 1
21 12912087 SA2590001 |B¥=HAtw Knee Lifter 1 1
22 (101512002  [S25344001 1242M6 Bolt, M6 1 1
23 [417510003 [S25475101 12ETM6x19 Set screw,M6x19 2 2
24 [NO1012 021060306  [7<ARIERIM6E Nut,3M6 2 2
25 [1162701 _ [515889001 |Sfvsez Twist Spring T | 1
26 |H05010 146293001 [#5REEE10 Retaining Ring,E10 1 1
27 (12912088 153230101 Jiygjs:] | Drain 1 1
28 [S01031 S23418002  [#2£TM4x5 screw,M4 x5 2 2
29 (1011203100 (143882001 HSLEZ AN Head Hinge 2 2
30 (10122060 143910009 HSLEREEEG-1) (A% ) |Rubber Cushion 2 2
31 (12922017 |SA1962001  |SLEREHES Head Cushion 2 2
32 [12922018  |SA1963001  |SLERRHER Head Cushion 2 2
33 [101S30010  [109714000 hEE D EEE] Nail 4 4
34 (11631008 114486002 HEE Oiler 1 1
35 (11631008 114483002 JHEEEAE Qiler Assy 1 1
36 1160101000 [S38300001 ISTEERAH Knee Lifter Assy 1 1
37 12912417 |146039121 |1zt Knee Lifter Bracket 1 1
38 [101S12003  [100463021 JRNFFIESLARET Knee Lifter Bracket , screw 1 1
39 [129S12002 [S35820021 HELIRETMO screw,Pan M6 1 1
40 [12912414  [S38278001  [1BAEHF Knee Lifter Bar 1 1
41 112912415 S34756021 1RER Knee Lifter Plate 1 1
42 112912416 114967021 BREESL Knee Lifter Plate Stopper 1 1
43 1101512004  |110087021 125TM6 screw,Pan M6 1 1
44 (10122024 [S31885001  |iR4itRish Knee lifter plate cover 1 1
45 [1233100600 £REREAM 3DRTHF Cotton Stand Assy,3DRTHF 1 1
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HHIAEHFMZE/Gauge parts list

L (318940

Mmﬁ Computer machine (Auto Thread Trimming)
odle
584206/58420] 584506/58450]
EW ek EW
bt iR Presser REHGTF Needle iR Presser o & LNeedle
Needle gauge Needle Needle
Foot Feed Dog Clamp Foot Feed Dog |Clamp Assemly
(mm) Plate Plate
Assembly Assemly Assembly
1/8
(3. 2mm) 12915306 1291601900 12914004 1293401100 12915306 1291601900 12914004 1293403300
3/16
(4.8mm) 12915307 1291601800 12914010 1293402600 12915307 1291601800 12914010 1293402700
1/4 12914301 (-3) 12914301 (-3)] 11734002 (L )
5 5
(6. 4mm) 12915206 1291632500 12914314 (-5) 11634001 12915206 1291632500 19914314 (=5) | 11734003 (R)
5/16
(7. omm) 12915309 | 1291600700 12914012 1293400300 | 12915309 | 1291600700 12914011 1293400400
3/8
(9. 5mm) 12915308 1291601600 12914011 1293400100 12915308 1291601600 12914012 1293400200
1/2
(12 ./7mm) 12915312 1291601300 12914013 1293401700 12915312 1291601300 12914013 1293404700
5/8
(15 ./9mm) 12915314 1291602200 12914014 1293401800 12915314 1291602200 12914014 1293404800
3/4
(19mm) 12915315 1291602300 12914015 1293404000 12915315 1291602300 12914015 1293404100
7/8
(22 . 2mm) 12915316 | 1291602000 12914016 1293403200 | 12915316 | 1291602000 12914016 1293402800
1
(25 . 4mm) 12915317 1291602400 12914017 1293403100 12915317 1291602400 12914017 1293403800
na YL (E31B74R)
Modl Computer machine (Auto Thread Trimming)
odle
58720G/58720] 58750G/58750]
EM &3k KM
L iR Presser REHGTF Needle iR Presser bo.iip & e LNeedle
Needle gauge Needle Needle
Foot Feed Dog Clamp Foot Feed Dog |Clamp Assemly
(mm) Plate Plate
Assembly Assemly Assembly
1/8 (3. 2mm) 12915306 | 1291601900 12914004 1293401100 | 12915306 | 1291601900 12914004 1293403300
(43/81H16m) 12915307 1291601800 12914010 1293402600 12915307 1291601800 12914010 1293402700
12914301 (-3) 12914301 C 3)| 11734002 (L)
1/4 (6. 4mm) 12915206 1291632500 19914314 (-5) 11634001 12915206 1291632500 12914314 (-5 | 11734003 (R)
(75/91H?m) 12915309 | 1291600700 12914012 1293401400 | 12915309 | 1291600700 12914011 1293400400
3/8 (9. 5mm) 12915308 1291601600 12914011 1293400100 12915308 1291601600 12914012 1293400200
(121/7?1“) 12915312 | 1291601300 12914013 1293401700 | 12915312 | 1291601300 12914013 1293404700
(155/98mm) 12915314 1291602200 12914014 1293401800 12915314 1291602200 12914014 1293404800
B | 3 MEREEATT,  (-5) NIERLEAT.
Remarks (-3) thin material feed dog , (-5) Thick material feed dog .
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HHIAE{HFMZE/Gauge parts list

o ordi -
rdinary machine
Modle y
58420/58420B/58720/58720B 58450/58450B/58750/58750B
EH ek ER
bt He i Presser BT Needle He iR Presser BT | b FekNeedle
Needle gauge Needle Needle
Assembly Foot Feed Dog Clamp Assembly Foot Feed Dog [Clamp Assemly
(mm) Plate Plate
Assembly Assemly Assembly
(31221[[) 1293406200 12915014 |1291601900{ 12914008 |1293401100|1293407700{ 12915014 |1291601900| 12914008 1293403300
(1/[5;2) 1293406300| 12915200 1291602400 12914004 |1293404500(|1293407800| 12915200 [1291602400| 12914004 1293402200
(43/81m6m) 1293406400| 12915013 1291601800 12914007 |1293402600|1293407900| 12915013 [1291601800| 12914007 1293402700
1/4 11734002 (L )
(6. 4mm) 12915004 1291600200 12914001 | 11634001 12915004 1291600200 12914001 11734003 (R)
(75/91;5“[) 1293406500| 12915201 1291600700 12914009 [1293400300|1293408000| 12915201 [1291600700| 12914009 1293400400
(9322111) 1293406600| 12915012 1291601600 12914006 [1293400100|1293408100| 12915012 [1291601600| 12914006 1293400200
(11/121]1) 1293406700] 12915202 (1291601200 12914010 |1293401600|1293408200{ 12915202 |1291601200| 12914010 1293404600
(121/72mm) 1293406800| 12915203 [1291601300{ 12914011 (1293401700|1293403600| 12915203 (1291601300| 12914011 1293404700
(155/95;“) 1293406900| 12915204 [1291602200{ 12914013 |1293401800|1293403700| 12915204 [1291602200| 12914013 1293404800
(139/11;41[1) 1293407000| 12915205 1291602300 12914014 |1293404000|1293408300| 12915205 [1291602300| 12914014 1293404100
7(/282 sz( 1293407100| 12915015 |1291602000{ 12914032 |1293403200|1293408400| 12915015 [1291602000| 12914032 1293402800
(;5 4mm7)ﬁf 1293407200| 12915207 1291602400 12914015 |1293403100|1293408500| 12915207 [1291602400| 12914015 1293403800
1(*311/48mm§)2? 1293407300| 12915031 |1291601100{ 12914012 |1293402000|1293408600| 12915031 (1291601100| 12914012 1293404900
1(7318/21mm7 1293407400| 12915208 [1291602200{ 12914016 |1293402100|1293408700| 12915208 [1291602200| 12914016 1293405100
1(7451/831[@‘)* 1293407500| 12915209 [1291602300{ 12914017 |1293402900|1293408800| 12915209 (1291602300| 12914017 1293405200
1-13/16 %
(46um) 1293407600| 12915011 |1291601500{ 12914005 |1293400500(|1293408900| 12915011 [1291601500| 12914005 1293405300
%¢58720/58720B/58750/58750B% S % N HIMLFT AN A , il 2 A 7] S il o
. ¥¢58720/58720B/58750/58750B The shell of needle is not common and needs to made by the
E SES company.

% All the shells corresponding to this kind of needle are not common and needs to made by the

company.
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JACK SEWING MACHINE CO.,LTD.
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FRinERS : Q/TK007-2017
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JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767 ack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK 007-2017
You will be not informed if the file has been revised. Please set sample as standard.
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